

**Annexed Table 3.** First-line chemotherapy regimens.

<b>Regimens</b>	<b>N (%)</b>
<b>Cisplatin</b> 80 mg/m <sup>2</sup> on day 1 + <b>Capecitabine</b> 1000 mg/m <sup>2</sup> /12h on days 1-14 every 3 weeks	163 (27.4)
<b>CAPOX</b> (capecitabine, oxaliplatin): Oxaliplatin 130 mg/m <sup>2</sup> on day 1 + Capecitabine 1000 mg/m <sup>2</sup> /12h on days 1-14 every 3 weeks	158 (26.5)
<b>FOLFOX6</b> (FU bolus, FU CI, leucovorin, oxaliplatin): Oxaliplatin 85 mg/m <sup>2</sup> on day 1 + Leucovorin 400 mg/m <sup>2</sup> on day 1 + Fluorouracil 400 mg/m <sup>2</sup> on day 1 + Fluorouracil 2400 mg/m <sup>2</sup> continuous infusion over 46 hours every 2 weeks	86 (14.4)
<b>FP3w</b> (FU, cisplatin every 3 weeks): Cisplatin 80 mg/m <sup>2</sup> on day 1 + Fluorouracil 800 mg/m <sup>2</sup> continuous infusion over 24 hours daily on days 1-5 every 3 weeks	81 (13.6)
<b>CarFU</b> (carboplatin, FU): carboplatin area under the curve 5 on day 1 + Fluorouracil 1000 mg/m <sup>2</sup> continuous infusion over 24 hours on days 1-3 every 3 weeks	30 (5.0)
<b>EOX</b> (epirubicin, oxaliplatin, capecitabine): Epirubicin 50 mg/m <sup>2</sup> on day 1 + Oxaliplatin 130 mg/m <sup>2</sup> on day 1 + Capecitabine 750 mg/m <sup>2</sup> /12h daily every 3 weeks	13 (2.1)
<b>ECX</b> (epirubicin, cisplatin, capecitabine): Epirubicin 50 mg/m <sup>2</sup> on day 1 + Cisplatin 60 mg/m <sup>2</sup> on day 1 + Capecitabine 750 mg/m <sup>2</sup> /12h daily every 3 weeks	11 (1.8)
<b>CAPOX biweekly modified</b> (capecitabine, oxaliplatin): Oxaliplatin 85 mg/m <sup>2</sup> on day 1 + Capecitabine 625 mg/m <sup>2</sup> /12h daily every 2 weeks	9 (1.5)
<b>Modified FUOX</b> (FU CI, oxaliplatin): Oxaliplatin 85 mg/m <sup>2</sup> + FU 3000 mg/m <sup>2</sup> continuous infusion over 48 hours every 2 weeks	7 (1.1)
<b>Other</b>	
DOX (docetaxel, oxaliplatin, capecitabine)	4 (0.6)
DCX (docetaxel, cisplatin, capecitabine)	4 (0.6)
EOF (Epirubicin, oxaliplatin and FU triplet)	4 (0.6)
Tegafur and oxaliplatin	4 (0.6)
Paclitaxel-based doublet	4 (0.6)
FU, cisplatin every 4 weeks (FP4w)	3 (0.5)
Carboplatin and paclitaxel	3 (0.5)
Docetaxel and cisplatin	3 (0.5)
Cisplatin-based doublet	2 (0.3)
FU bolus, FU CI, leucovorin and irinotecan (FOLFIRI)	2 (0.3)
DOF (Docetaxel, Oxaliplatin, Fluorouracil)	1 (0.1)
DCF3w (docetaxel, cisplatin, fluorouracil every 3 weeks)	1 (0.1)
Epirubicin, cisplatin, fluorouracil (ECF)	1 (0.1)
<b>Single-agent chemotherapy plus trastuzumab</b>	0